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Component Description Model Number Product Size Part Number List Price Unit

5/8 X 3 T-Head Bolt & Nut 
3521 4"

V3500001 $ 14.80 Each 

5/8 X 5 3/4 T-Head Bolt & Nut V3500004 $ 23.20 Each 

5/8 X 4 1/2 Alloy Track Head Bolt & Nut 
3520

6" - 12" V3450001 $ 18.20
Each 

3521 Each 

3/4 X 3 1/2 Hex Head Bolt & Nut 
3521

6" - 8" V3500002 $ 19.50 Each 

7/8 X 4 Hex Head Bolt & Nut 10"- 12" V3500003 $ 29.80 Each 

5/8 X 7 Alloy Track Head Bolt & Nut 

3501

2"- 2 1/2" V3100403 $ 8.20 Each 

5/8 X 9 1/2 Alloy Track Head Bolt & Nut 
3" - 10"

V3500006 $ 14.60 Each 

5/8 X 9 1/2 Stainless Steel Track Head Bolt & Nut V3500006S $ 37.30 Each 

5/8 X 11 Alloy Track Head Bolt & Nut 
3501/3506 12"- 20"/2"-6"

V3500007 $ 14.90 Each 

5/8 X 10.5 Stainless Steel Track Head Bolt & Nut V3500007S $ 40.30 Each 

5/8 X 15 Alloy Track Head Bolt & Nut 
3506 8" - 10"

V3500020 $ 25.80 Each 

5/8 X 15 Stainless Steel Track Head Bolt & Nut V3500020S $ 52.00 Each 

5/8 X 16 Alloy Track Head Bolt & Nut 
3501/3506 24" - 30"/12"-

14"
V3500008 $ 15.30 Each 

5/8 X 16 Stainless Steel Track Head Bolt & Nut V3500008S $ 46.70 Each 

3/4 X 24 Alloy Track Head Bolt & Nut 
3501 36"- 48"

V3500023 $ 43.80 Each 

3/4 X 24 Stainless Steel Track Head Bolt & Nut V3500023S $ 133.10 Each 

3/4 x 18 Alloy Track Head Bolt & Nut 
3506 16"

V3500022 $ 43.00 Each 

3/4 x 18 Stainless Steel Track Head Bolt & Nut V3500022S $ 135.10 Each 

3/8 NPT Stainless Steel Anchor Stud for Adapters
3520

4"- 12" V35210AS $ 184.40
Each 

3521 Each 

O-Ring For Flange Adapter 

3521

4" V3521041 $ 36.00 Each 

O-Ring For Flange Adapter 6" V3521061 $ 38.00 Each 

O-Ring For Flange Adapter 8" V3521081 $ 38.50 Each 

O-Ring For Flange Adapter 10" V3521101 $ 42.80 Each 

O-Ring For Flange Adapter 12" V3521121 $ 51.90 Each 

End Cap (Only) with 2" NPT Plug 

3501

4" V3500E04 $ 57.50 Each 

End Cap (Only) with 2" NPT Plug 6" V3500E06 $ 65.40 Each 

End Cap (Only) with 2" NPT Plug 8" V3500E08 $ 125.70 Each 

End Cap (Only) with 2" NPT Plug 10" V3500E10 $ 135.90 Each 

End Cap (Only) with 2" NPT Plug 12" V3500E12 $ 182.50 Each 

3/4 X 11 Alloy Track Head Bolt & Nut

3501

V3500025 $ 21.60 Each

3/4 X 11 Stainless Steel Track Head Bolt & Nut V3500025S $ 60.70 Each

3/4 X 15 Alloy Track Head Bolt & Nut V3500024 $ 22.90 Each

3/4 X 15 Stainless Steel Track Head Bolt & Nut V3500024S $ 68.50 Each

COUPLING PARTS
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Replacement Bolt Description
2 2 1/2 3 4 6 8 10 12 14 16 18 20 24 30 36 48

3501

2"- 2 1/2" 2 2 5/8 X 7 1/2 Track Head Bolt & Nut 

3"- 10" 3 4 5 6 7 5/8 X 9 1/2 Track Head Bolt & Nut 

12"- 14" 8 9 5/8 X 11 Track Head Bolt & Nut 

16"- 20" 10 12 12 3/4 X 11 Track Head Bolt & Nut 

24" 14 3/4 X 15 Track Head Bolt & Nut 

30” 16 3/4 X 18 Track Head Bolt & Nu

36”-48” 16 20 3/4 X 24 Track Head Bolt & Nu

3501LB

2"- 12" 2 2 3 4 5 6 7 8 5/8 X 16 Track Head Bolt & Nut 

14" - 20" 9 10 12 12 5/8 X 18 Track Head Bolt & Nut 

24" 14 5/8 X 24 Track Head Bolt & Nut 

3506

2"- 6" 2 3 4 5 5/8 X 11 Track Head Bolt & Nut 

8" - 10" 6 7 5/8 X 15 Track Head Bolt & Nut 

12" - 14" 8 10 5/8 X 16 Track Head Bolt & Nut 

16" 10 3/4 X 18 Track Head Bolt & Nut 

3520 4"- 16" 4 5 6 7 8 10 5/8 X 4 1/2  Track Head Bolt & 
Nut 

3521

4" 8 5/8 X 3 T-Head Bolt & Nut 

4" 4 5/8 X 5 3/4 T-Head Bolt & Nut 

6"- 12" 5 6 7 8 5/8 X 4 1/2  Track Head Bolt & 
Nut 

6"- 8" 8 8 3/4 X 3 1/2 Hex Head Bolt & Nut 

10" - 12" 12 12 7/8 X 4 Hex Head Bolt & Nut 

Nom Pipe Size Color Code Part Number Gland Price Part Number Gasket 
Price Part Number Barrel Price

2 BLUE V3500201 $ 23.60 V3500202 $ 12.40 V3500200 $ 36.70
2 1/2 BLUE V3500251 $ 24.00 V3500252 $ 22.70 V3500250 $ 43.50

3A BLUE V35003A1

$ 30.50
V35003A2

$ 27.50 V3500300 $ 52.903B BLACK V35003B1 V35003B2

3C GREY V35003C1 V35003C2

4AA GREEN V35004AA1

$ 32.30

V35004AA2

$ 36.20 V3500400 $ 66.30
4A BLUE V35004A1 V35004A2

4B BLACK V35004B1 V35004B2

4C GREY V35004C1 V35004C2

4OD WHITE V35004OD1 V35004OD2

6AA GREEN V35006AA1

$ 52.30

V35006AA2

$ 48.10 V3500600 $ 88.30
6A BLUE V35006A1 V35006A2

6B BLACK V35006B1 V35006B2

6C GREY V35006C1 V35006C2

6OD WHITE V35006OD1 V35006OD2

8AA GREEN V35008AA1

$ 69.00

V35008AA2

$ 55.30 V3500800 $ 122.90
8A BLUE V35008A1 V35008A2

8B BLACK V35008B1 V35008B2

8C GREY V35008C1 V35008C2

8OD WHITE V35008OD1 V35008OD2

CAST COUPLINGS- TRANSITION COMPONENTS

COUPLING / ADAPTER BOLT QUANTITY CHART
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Nom Pipe Size Color Code Part Number Gland Price Part Number Gasket 
Price Part Number Barrel Price

14A BLUE V35014A1

$ 205.80
V35014A2

$ 135.40  V3501400    $ 427.1014B BLACK V35014B1 V35014B2

14C GREY V35014C1 V35014C2

16A BLUE V35016A1

$ 260.70
V35016A2

$ 190.80  V3501600    $ 445.8016B B BLACK V35016B1 V35016B2

16C GREY V35016C1 V35016C2

18A BLUE V35018A1

$ 423.50
V35018A2

$ 240.00  V3501800    $ 791.8018B BLACK V35018B1 V35018B2

18C GREY V35018C1 V35018C2

20A BLUE V35020A1

$ 492.20
V35020A2

$ 323.50  V3502000    $ 795.9020B BLACK V35020B1 V35020B2

20C GREY V35020C1 V35020C2

24A BLUE V35024A1
$ 789.40

V35024A2
$ 554.60  V3502400   $ 1,360.00

24B BLACK V35024B1 V35024B2

30A BLUE V35030A1
$ 1,040.50

V35030A2
$ 767.90  V3503000   $ 3,329.10

30B BBLACK V35030B1 V35030B2

36AA GREEN V35036AA1

$ 3,775.10

V35036AA2

$ 774.70  V3503600   $ 6,799.40
36A BLUE V35036A1 V35036A2

36B BLACK V35036B1 V35036B2

36C GREY V35036C1 V35036C2

48AA GREEN V35048AA1

$ 4,719.80

V35048AA2

$ 784.40  V3504800   $ 9,655.50
48A BLUE V35048A1 V35048A2

48B BLACK V35048B1 V35048B2

48C GREY V35048C1 V35048C2

Nom Pipe Size Color Code Part Number Gland Price Part Number Gasket 
Price Part Number Barrel Price

10A BLUE V35010A1

$ 75.90
V35010A2

$ 70.30 V3501000     $ 210.8010B BLACK V35010B1 V35010B2

10C GREY V35010C1 V35010C2

12A BLUE V35012A1

$ 95.30
V35012A2

$ 81.00 V3501200     $ 254.1012B BLACK V35012B1 V35012B2

12C GREY V35012C1 V35012C2

CAST COUPLINGS- TRANSITION COMPONENTS

MJ GASKET X DI GASKET

GASKET: SBR, with a temperature ran-
ge of -40°F to +200°F per ASTM D2000.
Other material available.
Rubber compound certified to NSF-61.
Meet AWWA C111.

Size Part Number List Price

4” V20-420-30400 $ 10.40

6” V20-420-30600 $ 12.80

8” V20-420-30800 $ 17.60

10” V20-420-31000 $ 22.00

12” V20-420-31200 $ 26.40

HOW TO ORDER: V20-420-306000 FOR 6” MJ gasket.




